Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

3 Air Quality Impact

3.1 Overview

This section describes the potential air quality impacts associated with the
construction and operation of the LMC Loop. Construction dust impact has been
assessed. With the implementation of practical mitigation measures, adverse
construction dust impact is not anticipated.

During operational phase, vehicular emission from the associated road traffic as
well as odour emissions from the on-site sewage treatment works have been
investigated. The predicted air quality impacts of vehicular emission are well
[...]
Bonded Zone in Futian District at more than 500m away from the Project
boundary.

In addition, as the LMC Loop site is being planned for the development of a
mixture of educational institutions and high-technology industry park, chimney
emission from the area is not anticipated. To the east of the site at Sandy Ridge,
three cremators were proposed, however, their locations are outside 500m of the
Project boundary, and so potential chimney emission impact is not anticipated.

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD CLEAR.DOCX Page 3-20



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

3.5.2.9 Odour Emission

From the desktop review and reconnaissance site surveys undertaken on 11
January, 16 January, and 16 March of 2010, odour emission along the Shenzhen
River was identified in the vicinity of the LMC Loop. On 23 April 2010, another
site survey was conducted to identify other odour generating industries within
500m from Loop development on Hong Kong side, in which the planned ASRs
will be located. There were no active odour generating industries identified.
Details of the literature review and reconnaissance site surveys are given in
Appendix 3.8.

In addition, the future STW within the LMC Loop and the Binhe WWTP at about
1.8 km upstream from the boundary of LMC Loop on Shenzhen side are potential
odour sources and have been included in the assessment. All the major pollution
sources are shown in Figure 3.5.

The Lagrangian model, ISCST was adopted to assess compliance of the odour
criterion.

Hourly meteorological data including wind speed, wind direction, air temperature
and stability classes at the Ta Kwu Ling Weather Station and the mixing height
from the King’s Park Weather Station in Year 2010 was adopted for the
assessment. The future land use for industrial, commercial and residential uses
will account for over 50% of area within 3 km radius from the odour emission
source within the LMC Loop. Hence, urban dispersion coefficients are adopted in
the ISC3 model.

The predicted hourly odour concentrations were converted into the 5-second
odour concentrations and compared to the stipulated odour criterion, i.e. 5 odour
unit. The conversion factors used were made reference to the study of “Agreement
No. CE43/2005 (EP) Harbour Area Treatment Scheme Stage 2A EIA Study —
Investigation”, which adopted the New South Wales Approved Method stipulated
in “Approved Methods for Modelling and Assessment of Air Pollutants in New
South Wales”, these conversion factors are shown in Table 3.10.

Table 3.10 Conversion factors for hourly average to 5-sec average of odour concentration

Emission Sources Pasquill Stability Conversion Factor (From 1 hour
Class to 5 seconds)

Binhe WWTP A-D 2.3
E-F 1.9

Future STW within the Loop A-F 2.3

Shenzhen River A-D 2.5
E-F 23

Upon the operation of LMC Loop, the surrounding of future STW would be
surrounded by low to medium-rise buildings and building wake effect on the
dispersion of odour emission is anticipated. Hence, the conversion factor for
wake-affected point source is adopted.

In respect of the odour emission from Shenzhen River, the emission rates were
established through in-situ odour sampling and subsequent laboratory
olfactometry analysis. The steps taken for determination of emission rates from
Shenzhen River and assumptions for Binhe WWTP and on-site STW are
discussed as follows:

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-21



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

Shenzhen River Odour Emission

Step 1 - Sampling Locations

In view of the identified odour emission sources along the Shenzhen River, odour
emission sampling has been proposed to evaluate the odour emission strength.
Sampling locations along the Shenzhen River are shown in Figures 3.6 to 3.6e.
Seven locations were selected and verified by an odour specialist prior to the
actual sampling works. At each sampling location, the following samples have
been collected.

Shenzhen Side
e | odour sample for exposed sediment.
e 1 odour sample on water surface.

Hong Kong Side

e 1 odour sample on water surface.
The selected sampling locations were summarised below:

e downstream of the LMC Loop at the boundary of the study area (Location 1 in
Figure 3.6);

e off the North-Western boundary of the LMC Loop (Location 2 in Figure 3.6);
e upstream of Location 2 within the LMC Loop (Location 3 in Figure 3.6);

e upstream of Location 3 near the boundary of the associated infrastructure in
the adjacent area in Hong Kong outside LMC Loop (Location 4 in Figure 3.6);

e upstream of Location 4 and located at within 500m from the boundary of Loop
development (Location 5 in Figure 3.6);

e upstream of Location 5 to the west of the Binhe WWTP (Location 6 in Figure
3.6); and

e upstream of Location 6 and near the Binhe WWTP (Location 7 in Figure 3.6);

Odour samplings have been carrled out at these seven locations during the low
tide periods on 6", 19" and 22™ of August 2010 when the ambient temperatures
were above 32°C such that a reasonable worst scenario could be established.
Sediment profile of the Shenzhen River in 2009, obtained from the Drainage
Services Department, is also shown in Figures 3.6 - 3.6e.

Step 2 - Odour Sampling

To determine the specified odour emlsswn rate (SOER) from the Shenzhen River,
the odour concentration (ou/m’) was measured at the identified sampling
locations.

Odour sampling along the Shenzhen River were carried out by an odour specialist,
who had also verified the selected sampling locations shown in Figure 3.6 prior to
the actual sampling works.

Meteorological data such as ambient temperature, relative humidity, wind speed,
wind direction and tidal data were taken from Hong Kong Observatory or
recorded on site.

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-22



Planning Department and
Civil Engineering and Development Department

Agreement No. CE53/2008(CE)

Planning and Engineering Study on

Development of Lok Ma Chau Loop - Investigation
EIA Report

Air samples were collected by positioning a wind tunnel device on the selected
odour emitting surface (i.e. on water or sediment surface). Nitrogen gas from a
certified gas cylinder was then directed into the hood to simulate parallel air flow
at a fixed velocity through the wind tunnel device.

Collected samples had undergone olfactometry analysis in the laboratory to
determine odour concentrations. The odour measurement report for Hong Kong
side of the Shenzhen River by Hong Kong Polytechnics University is given in
Appendix 3-9 whereas the report for Shenzhen side of the Shenzhen River by
Zhongshan University (#7141 KX28) has been provided to EPD but omitted in the
appendix due to data confidentiality reason.

Step 3 - Emission Rate Determination

The emission rate was determined by the air flow rate through the hood and the
odour concentration of the exit air. Specific odour emission rates (SOER) of each
area source were estimated by the equation below:

SOER(OU/m?2/s) = odour concentration (OU/m3) X air flow rate throught the hood(m3/s)

water surface area covered by the hood(m?)

On-site Sewage Treatment Works within the LMC Loop

The on-site STW within the LMC Loop was identified to be a potential odour
emission source to the sensitive receivers.

As in-situ sampling from a planned STW is not possible, odour emission rates
were made reference to the measured data of existing STWs with similar mode of
operation. In this project, the operation of the proposed STW is considered similar
to the decentralized design of the Sha Tin Sewage Treatment Works (STSTW).
Hence, the measured emission rates in the STSTW were adopted for the
assessment. The emission rates for different facilities of the proposed STW are
summarised in Table 3.11.

Table 3.11 Summary of base emission rates for proposed LMC STW

SOER Adopted
Basis of odour emission factors in (ou/m*/s or
LMC on-site STW Facilities STSTW ou/s)"
Deodorization Unit 1 442.02
Inlet Pumping Station (Pump) Influent Channel PST 7.80
Screens and Grit Traps Grit Surface, Inlet Work 5.72
Primary Sedimentation Tanks Sedimentation Tank Surface PST 5.68
Membrane Bioreactor (Bioreactor)
including fine screen
Membrane Bioreactor (Membranes) Aerobic Zone, Aeration Tanks 0.6
Pump Compound
Deodorization Unit 2 1989.02
Equalization Tank Sedimentation Tank Surface PST 5.68
Primary Sludge Storage Tank Tank Surface, Sludge Holding Tank 15.15
Primary Sludge Thickeners
G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-23



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on

Development of Lok Ma Chau Loop - Investigation
EIA Report
SOER Adopted
Basis of odour emission factors in (ou/m*/s or
LMC on-site STW Facilities STSTW ou/s)"
Sludge Transfer Pumping Station,
MBR Sludge Storage Tanks Sludge Storage Tank 3.90
Dissolved Air Flotation Units Tank Surface FST 0.42
Aerobic Sludge Digestion Tanks Overflow Box Sludge Digester 33.97
Dewatered Sludge Tank Surface,
Sludge Filter Press House Sludge Dewatering building No. 2 5.58
Note:

[1] Emission rate from the deodorization units is given in ou/s, which is estimated based on the emission
rates of individual facilities and their respective emission areas. Two deodorization units 1 and 2 would serve
the plant. Refer to Appendix 3-12 for SOER calculation. Emission rates adopted in the model are in bold.

According to the engineering design of the on-site STW, it will be equipped with
two deodorization units, each serves different facilities within the STW. Emission
rates from the deodorization units were derived from the sum of unmitigated
emission sources rates listed above for the facilities with a 95% odour removal
efficiency applied. 95% of odour removal efficiency was assumed by making
reference to “Code of Practice on Assessment and Control of Odour Nuisance
from Waste Water Treatment Works, April 2005”, which was also adopted in the
approved EIA for Harbour Area Treatment Scheme (HATS)®™). The mitigated
emission rates for deodorization units 1 and 2 are determined as 442.02 ou/s and
1989.02 ou/s respectively.

Binhe Wastewater Treatment Plant (WWTP)

An on-site inspection, together with PlanD and CEDD, to Binhe WWTP was
conducted on 21 June 2010. Binhe WWTP was built in 1983 and is operated by
Shenzhen Water (Group) Co. Ltd. (ZEYIH/KESEEAE/ ). To further
improve the effluent discharge quality and environmental conditions, Shenzhen
Water (Group) Co. Ltd has been upgrading Binhe WWTP since October 2007.
The ultimate goal of the upgrading works is to increase the wastewater treatment
capacity to 300,000m’/day and meet the GB 18918-2002 Class IA Standard (J$E
V57K R PR RS G H I HE), i.e. odour concentration of 10 OU at the boundary
of the WWTP.

The upgrading works consists of two portions. The first portion is the
decommissioning of the existing Phases I and II wastewater treatment facilities
and construction of a similar facility with a handling capacity of 180,000m’/day.
Biological deodorization systems have been installed to various wastewater
treatment facilities including inlet pumping stations, fine grit removal, aerated
sedimentation tanks, primary and secondary sedimentation tanks and biological
reaction tanks.

The second portion is the upgrading works of the existing Phase III wastewater
treatment facilities so as to increase the handling capacity to 120,000m3/day.
Chemical deodorization systems will be installed to wastewater treatment
facilities including, inlet grit removal, upgrading pumps, aeration tanks etc.

Apart from the newly installed odour removal units, most wastewater facilities,
including the primary and secondary sedimentation tanks, biological treatment

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-24



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

tanks, and activated sludge tanks, have been enclosed, and some facilities have
landscaping feature or open garden above, to mitigate odour nuisance. There are
16 deodorization units installed for a combination of several processes including
inlet pumping station, influent channel, primary sedimentation tank, bioreactor
and sludge pumping station, and an additional one for dewatering tank and sludge
digester. These emissions are simulated as 17 point sources. Other facilities are
either uncovered or covered with hollow plastic covers. They are simulated as
area sources. Details of the Binhe WWTP and photos of some of these facilities
taken from the on-site inspection can be found in Appendix 3-10.

Since there is no available odour data for Binhe WWTP, the odour emission rates
of the Shatin STW measured in 2006 were adopted for modelling the odour
emission from Binhe WWTP. The Shatin STW adopts secondary treatment using
activated sludge process which is similar to the Binhe WWTP. Odour emission
rates were made reference to the measured data of existing STWs, including
facilities of inlet works, primary sedimentation tanks, aeration tanks, sludge
holding tanks, sludge storage tanks, sludge digestion tanks, sludge dewatering
house and final sedimentation, as appropriate. A comparison of Binhe WWTP and
Sha Tin STW is presented in Table 3.12 below. Measured emission rates for
different facilities of the Shatin STW are given in Appendix 3-11.

Table 3.12: Comparison of Binhe WWTP and Shatin STW

Binhe WWTP Sha Tin STW
Daily capacity (m3/day) 300,000 340,000
Sewage characteristic Domestic Domestic
Treatment method Secondary Secondary

In view of the similar treatment process as well as the flow capacity between
Shatin STW and Binhe WWTP, measured emission rates from Shatin STW were
adopted for representation of Binhe WWTP in the odour impact assessment.

For those covered sewage treatment facilities in Binhe WWTP, 95% of odour
removal efficiency was assumed by making reference to “Code of Practice on
Assessment and Control of Odour Nuisance from Waste Water Treatment Works,
April 2005, which was also adopted in the approved EIA for Harbour Area
Treatment Scheme (HATS)[3'9]. For those uncovered sewage treatment facilities in
Phase III of Binhe WWTP, unmitigated odour emission rates from Shatin STW
were directly adopted. A summary of the adopted emission rates for Binhe
WWTP is presented in Table 3.13.

Table 3.13 Summary of base emission rates for Binhe WWTP

Base Emission Rate | Mitigated SOER (ou/m’/s or
(ou/m?/s) ou/s)™!
Facilities'"! Shatin STW Adopted for Binhe WWTP
Area Sources
Aecration Tank
[Aerobic Zone Aeration Tank] 0.6 0.6
Final Sedimentation Tank (Western)
[Tank Surface FST] 0.39 0.39
Aerobic Zone Aeration Tank
[Aerobic Zone Aeration Tank] 0.6 0.6
Final Sedimentation Tank (Eastern) 0.39 0.39

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-25



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

Base Emission Rate | Mitigated SOER (ou/m’/s or
(ou/m*/s) ou/s)”!
Facilities'"! Shatin STW Adopted for Binhe WWTP
[Tank Surface FST]
Point Sources
Deodorization Unit 1-16"] 148.2
Inlet Pumping Station
[Influent Channel PST] 7.80 0.39
Influent Channel
[Influent Channel PST] 7.80 0.39
Primary Sedimentation Tank
[Sedimentation Tank Surface PST] 5.68 0.284
Bioreactor and Sludge Pumping Station
[Anoxic Zone Aeration Tank] 0.59 0.0295
Deodorization Unit 17 84.54
Dewatering Tank and Sludge Digester
[Tank Surface Sludge Holding Tank] 15.15 0.7575

Note:

[1] Description in “[ ]” indicates the facilities where emission rates were adopted from STSTW.

[2] Emission rates from the deodorization units is given in ou/s, which is estimated based on the emission
rates of individual facilities listed underneath and their respective emission areas. Emission rates adopted in
the model are in bold.

[3] Deodorization unit 1-16 represent the 16 Deodorization units that serve the covered processes of inlet
pumping station & influent channel, primary sedimentation tank, bioreactor and sludge pumping station at
Binhe WWTP. Refer to Appendix 3-12 for SOER calculation.

[4] Deodorization unit 17 covers the dewatering tank and sludge digester at Binhe WWTP. Refer to
Appendix 3-12 for SOER calculation.

3.6 Identification and Evaluation of Environmental
Impacts
3.6.1 Construction Phase

Besides the development of LMC Loop, the following Designated Projects (DPs)
have been included in the dust impact assessment for construction phase:

e Ecological Area (DP1)

e Western Connection Road (DP2)

e Direct Linkage to LMC Station (DP3)

e Drainage System (under Internal Transport Networks) (DP4)
e Sewage Treatment Works (DP5)

e Eastern Connection Road (DP6)

e Flushing Water Service Reservoir (DP7)

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX P age 3-26



Planning Department and Agreement No. CE53/2008(CE)
Civil Engineering and Development Department Planning and Engineering Study on
Development of Lok Ma Chau Loop - Investigation

EIA Report

3.6.1.1 Project Emission

Dust impact assessments have been carried out based on conservative assumptions
of general construction activities which include the following:

Phase 1 Infrastructures

e Site formation and clearance and ground excavation in all zones within LMC
Loop area (Figures 2.25a to d)

e Construction of the associated facilities for Internal Transport Network,
Drainage Discharge Points, Fire Station cum Ambulance Depot, District
Cooling System (Western) and Sewage Treatment Works

e Construction access along LMC Road, Direct Linkage to Lok Ma Chau
Station and Western Connection Road (including Lok Ma Chau / San Tin
Highway Connection); and

e Wind erosion of all open sites.

Phase 2 Infrastructures

e Construction of Eastern Connection Road, District Cooling System (Eastern),
Flush Water Service Reservoir and the corresponding connection roads; and

e Wind erosion of all open sites.

Potential dust impact from other construction activities such as the utilities works,
building and landscape works within the LMC Loop is considered to be minor.
Locations of the dust emission sources mentioned above for Phase 1 Infrastructure
and Phase 2 Infrastructure are shown in Appendix 3-3.

3.6.1.2 Concurrent Construction Activities

According to the best available information at the time of this study, the only
concurrent projects activities for cumulative air quality assessment are the site
formation from the construction work on the NENT NDA during Year 2024.
Hence, the concurrent construction activities are included in the construction
impact assessment.

3.6.2 Operational Phase

Operational air quality impact assessments have been carried out based on
conservative assumptions of the following projects and the development of LMC
Loop and their cumulative impacts:

e Western Connection Road (DP2)

e Direct Linkage to LMC Station (DP3)

e Drainage System under Internal Transport Networks (DP4)
e Sewage Treatment Works (DP5)

e Eastern Connection Road (DP6)

G:\ENV\PROJECT\209840-03\REPORTS\FINAL EIA\S3 - AIR QUALITY V42 EPD.DOCX Page 3-27



Planning Department and
Civil Engineering and Development Department

Agreement No. CE53/2008(CE)

Planning and Engineering Study on

Development of Lok Ma Chau Loop - Investigation
EIA Report

3.6.2.1 Vehicular Emission

During operational phase of the Project, major sources of vehicular emission in
different phases of development include:

Phase 1 Buildings